

Skip this form & e-prescribe! <u>Select BioPlus</u> from your EHR

Fax: 866-523-5406 Phone: 800-829-3975

CCIC		

Intusion	Pharmacy			SCIG			bioplusinfusion.com	
Ship To/Site of (Care:	☐ In Office	☐ Infusion Suite	☐ At Home	☐ Other:			
PATIENT INFOR	RMATION							
Name:				SSN:		DOB:		
Address:				City:	State:	ZIP:		
Home Phone:		Cell:		Height:	Weight:	Gende	r: Female Male	
Email:				-		ı		
INSURANCE IN	NFORMAT	TION (or attac	th copy of cards)					
Primary Insurance:			Policy Holder:	Relationship:		Policy #:	Group #:	
Secondary Insurance:			Policy Holder:	Relationship:		Policy#:	Group#:	
CLINICAL INFO	ORMATIC	N						
Diagnosis	s (ICD-10):			Date of Diagnosis:				
	nmune Deficie naglobulinemia	D80.1	D (Part B) D83.9 or D83.8 Other Combined Immune Deficie Disease M30.3 Wiskcot	Combined Immune Defic ncies D81.89 t-Aldrich Syndrome D82.0		Severe Combined Im Thrombocytopenia P	nmune Deficiency D81.1, D81.2 Purpura (ITP) D69.3	
Comorbio	dities:		·	es: Date of last infusion		ate of next infusion:		
		☐ Other						
PRESCRIPTION	N INFORM	NATION (or att	ach a copy of prescri	ption)				
***				Anaphylaxis Kit Order (Infusion Reaction Management x1/year) STOP INFUSION IMMEDIATELY.				
$\hfill\square$ Pharmacist will determine appropriate product based on clinical assessment, insurance			Administer reaction management medications.					
requirements, and avail	•	oo (oo allawad by state	or navor mau immonto)			-	N myalgia or fever > 101.3	
☐ Refills:	urre	es (as allowed by state (or payer requirements)	shortness of breath		v every 4 nours Pr	RN urticarial, pruritus, or	
Directions:						or continue after the	e diphenhydramine: give	
☐ Administration Rate = Follow Manufacturer's Guidelines			epinephrine (1:1000 strength) 0.3 mL SUBQ. May repeat every 10-15 mins.					
☐ Administer		,						
☐ Administer	grams every _	days		Notify Physician imme			•	
Other Medication:							pruritus, urticarial, convulsions, pain, or hypertension. Call 911	
☐ Acetaminophen 65		□ Prem	edication: 30 min before infusion PO	as appropriate.	potorioiori, baoit p	ani, caaacii ciicot	paint, or risportancion. Can orr	
☐ Post-infusion every	4-6 hours, as ne	eeded for fever/headach	ne					
□ Diphenhydramine 25 mg capsule □ Premedication: 30 min before infusion PO				☐ Diphenhydramine 50 mg/1 mL				
☐ Post-infusion every 4-6 hours ,as needed for itching/site reactions ☐ Lidocaine 2.5% and Prilocaine 2.5% cream 30 g. Apply small amount topically to insertion site(s)				IM/ IV Dose: Adult = 10-50 mg per dose every 24 hours to a maximum of 400 hours. Administer as an IV push over 5 minutes.				
prior to needle insertion		% cream 30 g. Apply sr	nali amount topically to insertion site(s)	Administer as an IV pt	usn over 5 minutes	5.		
prior to riocale il locitori	i, ao 1100a0a.			☐ Epinephrine 1:100	0 (1 mg/1 mL)			
☐ Other:		Strengtl	h:	SUBQ Dose: Adult = 0.2-0.5 mL per dose every 15-30 minutes for 3-4 doses or every 4				
Directions:				hours as needed.				
Other:		_	h:					
Directions:								
NURSING					Dhone			
☐ Nursing Agency	Skilled Nu		nab intravenous administration and a atient's general overall health status			sease process and th		
As required by your state	e, Prescriber to che	eck "Dispense as written" or h	andwrite "Brand Medically Necessary" and sign	to prevent generic substitution.	Dispense as writter	ı		
PHYSICIAN INFO	ORMATION	N .						
Prescriber Name:			Phone:		Fax:			
Office Contact:					Email:			
Address:			City:		State:		ZIP:	
NPI#:				Tax ID:	Tax ID:			
Prescriber Signature:				Date:				